
Guidelines for the Improved Disinfection 
of Small Water Treatment Plants

MNB Momba,  P Thompson & CL Obi

Water 
Research 

Commission

TT 355/08

TT 355/08             G
uidelines for the Im

proved D
isinfection of S

m
all W

ater Treatm
ent P

lants



 

 

 

GUIDELINES FOR THE IMPROVED DISINFECTION OF 

SMALL WATER TREATMENT PLANTS 
 

 

 

 

 

Report to the 

Water Research Commission 
 

by 

 

*MNB Momba,  **P Thompson & ***CL Obi 
*Tshwane University of Technology 

** Umgeni Water 

*** University of South Africa 

 

 

 

 

 

 
WRC Report No TT 355/08 

July 2008 

 

 



ii 

 

Obtainable from: 

 
Water Research Commission 
Private Bag X03 
Gezina 
0031 
 
orders@wrc.org.za 
[...]
Table 3.13: Calcium Hypochlorite Design and Capital Costs......................................................30 

Table 3.14a: Calcium Hypochlorite Operating Costs ..................................................................31 

Table 3.15b: Calcium Hypochlorite Operating Costs ..................................................................31 

Table 3.16: Comparison of Costs of Disinfection Alternatives ...................................................32 

Table 4.1: Roles And Responsibilties ..........................................................................................50 



1 

 

CHAPTER 1 

INTRODUCTION 

 

In South Africa, water infrastructure is well developed in urban areas as opposed to rural areas 

where the infrastructure is either poorly developed or non-existent. The supply of water to rural 

communities is usually undertaken through small water treatment plants. Small water treatment 

plants are defined as water treatment systems that are installed in areas which are not well serviced 

and which do not normally fall within the boundaries of urban areas. They include water supplies 

from boreholes and springs which are then chlorinated, treatment plants of small municipalities and 

establishments such as rural hospitals, schools, clinics and forestry stations.  However, the efficacy 

of small water treatment plants is plagued by several technical and management problems, which 

include: the inability of plant operators to calculate chlorine dosages, determine flow rate, estimate 

free chlorine residual concentrations, undertake readings of turbidity and pH values, or effect repair 

of basic equipment. In addition, there appears to be lack of understanding of process selection, 

design, techniques of chlorination, process quality monitoring and evaluation. Others include poor 

working conditions, the frequent depletion of chemical stock, the lack of a maintenance culture, the 

lack of emergency preparedness and poor communication (Swartz, 2000; Mackintosh and Colvin, 

2002; Momba et al., 2004a; 2004b; Momba and Brouckaert, 2005; Obi et al., 2007). The 

remoteness of many of the sites results in limited technical support and this often leads to a total 

absence of disinfection or a dysfunctional disinfection system. This is corroborated by the extensive 

documentation on the supply of water of poor microbiological quality, which is unsafe for human 

consumption, in different provinces of South Africa. Contaminated water is a vehicle for several 

waterborne diseases such as cholera, typhoid fever, shigellosis, salmonellosis, campylobacteriosis, 

giardiosis, cryptosporidiosis and Hepatitis A viral infections. Such infections cause great 

debilitation including a substantial degree of morbidity and mortality in different age groups in both 

males and females, with ripple effects on socio-economic and health care systems.  

Consequently, these guidelines have been formulated to serve a reference document on ways 

and means of addressing the array of problems facing small water treatment plants in order to 

mitigate the disastrous effects of unsafe water supplies. These guidelines have been derived from 

the findings of a survey of 181 small water treatment plants in South Africa (WRC Report 

1531/1/08: Improving disinfection efficiency of small drinking water treatment plants) which is 

available at the Water Research Commission of South Africa.  



2 

 

The document is presented in three major parts and highlights the results of the survey of 

disinfection efficiency of small drinking water treatment plants. It provides guidance on good 

practice for technical as well as management issues concerning small water treatment plants for the 

purpose of effective implementation of the disinfection process.  

The installation and operating costs for the different disinfection systems and chemicals, the cost 

of disinfecting drinking water to the required standard using the required equipment instrumentation 

and manpower, and the estimated costs of maintenance as well as human development needs are 

also included in the document. 

Chapter 2 covers the results of the detailed surveys that were undertaken. Technical and non-

technical issues that are responsible for the poor disinfection of small treatment plants were 

identified and summarized. 



3 

 

CHAPTER 2 

SURVEY OF DISINFECTION EFFICIENCY OF SMALL 
DRINKING WATER TREATMENT PLANTS: CHALLENGES 
FACING SMALL WATER TREATMENT PLANTS IN SOUTH 

AFRICA 

2.1 Introduction 

In order to unravel the intricacies around the operational and management parameters impinging 

on the efficiency of small water treatment plants and to ensure sustainability of a potable water 

supply to rural communities, a study involving 181 small water treatment plants across seven 

provinces of South Africa was undertaken (WRC Report 1531/1/08). The focus was to determine 

the nature and full extent of the problems and provide practical and user-friendly guidelines for 

intervention. Specific objectives addressed in this survey include the following:   

 To identify and characterize the various types of disinfection equipment currently 

employed at small water treatment systems, as well as systems that could potentially be 

used.  

 To identify the means of disinfection (i.e. the physical and/or chemical processes) 

employed at these systems, as well as the performance, chemical and electrical inputs, and 

ongoing maintenance requirements of each type.  

 To identify or determine the current quality of treated water, procedures followed to 

monitor and control the disinfection processes and the adequacy and consistency of the 

levels of disinfectant added.  

 To identify the frequency and adequacy of microbiological tests performed on the final 

treated water.  

 To identify the main reasons for disinfection problems experienced at small water systems 

– both technical and non-technical.  

 To estimate the cost of drinking water disinfection appropriate for the required standards 

using the required equipment, instrumentation and manpower. 

 To identify major problems resulting in water quality changes in a distribution system. 

  



4 

 

2.2 Summary of the major findings and conclusions reached  

Small water treatment plant ownership – Four categories of the plant ownership were identified 

viz Local/District Municipality, Department of Water Affairs and Forestry (DWAF), Department of 

Health (DOH) and Water Board (private company). Overall 81% of the small water treatment plants 

surveyed in South Africa were owned by Local/District Municipality.  

36
28

54

13

181

19 18

13
0

20

40

60

80

100

Li
m

po
po

M
pu

m
al

an
ga

N
or

th
 W

es
t

Fr
ee

 S
ta

te

Kw
aZ

ul
u 

N
at

al

Ea
st

er
n 

C
ap

e

W
es

te
rn

 C
ap

e

R
S

A

%

0

20

40

60

80

100

120

140

160

180

200

Municipality DWAF Private No of Plants Surveyed

N
o
 
o
f
 
P
l
a
n
t
s
 

S
u
r
v
e
y
e
d

 

Figure 2.1 Category of Ownership of Small Treatment Plants surveyed in South Africa 

 

Design capacity of small water treatment plants – The capacity of the plants surveyed during 

the investigation varied between 0.3 ML/d and 120 ML/d. Most of the plants were operating below 

the design capacity. 

Type of raw water sources – Overall 86% of the small water treatment plants surveyed   

abstracted their raw water from surface sources, 10% used groundwater and 4% a combination of 

both sources. 



5 

 

36

13

54

13

181

19 18

28

0

10

20

30

40

50

60

70

80

90

100

Limpopo Mpumalanga North West Free State KwaZulu Natal* Eastern Cape Western Cape RSA
0

20

40

60

80

100

120

140

160

180

200

Surface Water Ground Water Combined No of Plants Surveyed

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

%

 
Figure 2.2 Types of Water Sources in Small Treatment Plants surveyed in South Africa 

 

Water treatment practices – Conventional water treatment processes were generally used in the 

majority of the plants surveyed. In terms of coagulation, it was noted that polyelectrolyte (66%) was 

commonly used, followed by alum (18%) and ferric chloride (6%).  Sixty percent of the small water 

treatment plants used the rapid gravity filtration system while a further 24%, 9% and 2% of the 

plants made use of pressure filters, slow sand filtration and diatomaceous earth filters respectively. 

Chlorine gas was found to be the most popular disinfectant (69%), followed by sodium hypochlorite 

(15%) and calcium hypochlorite (HTH) (14%), among others. 

 

36

19 18
13

28

54

13

181

0

10

20

30

40

50

60

70

80

90

100

Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA
0

20

40

60

80

100

120

140

160

180

200

Polyelectrolyte       Alum Ferric Chloride Ferric + Polyelectrolyte Alum + Polyelectrolyte No of Plants Surveyed

%

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

 
 

Figure 2.3 Types of Coagulants used in Small Treatment Plants Surveyed in South Africa 

 

 

 



6 

 

36

19 18

28

54

13

181

13

0

10

20

30

40

50

60

70

80

90

Limpopo Mpumalanga North West Free State KwaZulu Natal Eastern Cape Western Cape† RSA

Name of Province

0

20

40

60

80

100

120

140

160

180

200

Rapid Gravity Pressure Filter Slow sand

Membrane Diatomaceous Earth No of Plants Surveyed

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

%

 
Figure 2.4 Types of Filters used in Small Treatment Plants surveyed in South Africa 

 

 

36

19 18
13

28

54

13

181

0

10

20

30

40

50

60

70

80

90

Limpopo Mpumalanga North West Free State KwaZulu Natal Eastern Cape Western Cape RSA
0

20

40

60

80

100

120

140

160

180

200

Chlorine Gas HTH Sodium hypochlorite Chlorine Dioxide Ozone Bromine No of Plants Surveyed

%

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

 
 

 

Figure 2.5 Types of Disinfectants used in Small Treatment Plants in South Africa 

 

 

Physicochemical quality compliance – All water samples collected at various plants fell within 

SANS 241:2005 Class I in terms of pH (5 to 9.5) and conductivity (< 150 mS/m).  



7 

 

Turbidity – At the point of treatment, 44% and 38% of the small water treatments surveyed in 

South Africa fell within SANS turbidity Class I (<1 NTU) and Class II (1-5 NTU), respectively. At 

the point of consumption, 46% and 41% of the plants fell within Class I and Class II, respectively. 

The highest turbidity compliance (Class I: 69-73%, Class II: 27-31%) was noted in the Free State 

and the lowest turbidity compliance (Class I: 27-33%, Class II: 24-45%) was recorded in the 

Eastern Cape Province. 

36

19 18
13

28

13

181

54

0

10

20

30

40

50

60

70

80

Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Name of Province

0

20

40

60

80

100

120

140

160

180

200

Class 1     < 1 NTU Class 2     1 to 5 NTU Class 2       > 5 NTU No of Plants Surveyed

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

%

 
Figure 2.6 Turbidity Compliance of Small Treatment Plants at the Point of Treatment 

 

18

181

54

28

13
19

36

13

0

10

20

30

40

50

60

70

80

Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Name of Province

0

20

40

60

80

100

120

140

160

180

200

Class 1     < 1 NTU Class 2     1 to 5 NTU Class 2       > 5 NTU No of Plants Surveyed

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

%

 
Figure 2.7 Turbidity Compliance of Small Treatment Plants in Distribution system 

 



8 

 

Chlorine residual – Overall, the small water treatment plants surveyed had drinking water with 

free chlorine residual concentrations ranging between ≤ 0.1 and ≤ 0.5 mg/L. Forty percent of the 

plants visited during the survey did not comply with the ideal target range of 0.3-0.6 mg/L free 

chlorine residual in the consumer’s tap water. In most cases, the flow rate of the water and the 

initial chlorine dose were not known, resulting in under chlorinated drinking water.  

0

10

20

30

40

50

60

70

80

90

Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Pe
rc

en
ta

ge
 B

el
ow

 S
tip

ua
lte

d 
Li

m
it

Chlorine at Point of Treatement <= 0.5 Chlorine at Point of Treatement <= 0.1 

Chlorine at Point of Use <= 0.2 Chlorine at Point of Use <= 0.1

 
Figure 2.8 Free Chlorine per Province at Point of Use and Point of Treatment 

 

During the on-site evaluation of the operating conditions at Fort Beaufort, Seymour and Alice 

water treatment plants, the following major problems were found to impact on the effectiveness of 

the disinfection process in the distributions: i) the distribution systems of the pipe network did not 

show acceptable levels of residual chlorine while the plant chlorination systems gave adequate 

dosage at the dosing points; ii) a high chlorine demand in the reservoirs and bulk pipelines resulted 

in low chlorine concentrations in the distribution system. 

33

19
11

17

28

53

12

173

0

20

40

60

80

100

120

Limpopo Mpumalanga Free State North West KZN Eastern Cape Western Cape RSA

Name of Province

0

20

40

60

80

100

120

140

160

180

200

Total Coliform Compliance (%) (<10 cfu/100ml) Faecal Coliform Compliance (%)(<1 cfu/100 ml) Total Plants Surveyed

%

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

 
 

Figure 2.9 Bacteriological Compliance at the Point of Treatment 

 



9 

 

33

19
11

17

28

53

13

174

0

20

40

60

80

100

120

Limpopo Mpumalanga Free State North West KZN Eastern Cape Western Cape RSA

Name of Province

0

20

40

60

80

100

120

140

160

180

200

Total Coliform Compliance (%) (<10 cfu/100ml) Faecal Coliform Compliance (%)(<1 cfu/100 ml) Total Plants Surveyed

%

N
o
 
o
f
 
P
l
a
n
t
s
 
S
u
r
v
e
y
e
d

 
Figure 2.10 Bacteriological Compliance in Distribution System 

 

 

Microbiological compliance – For coliforms, 67% and 72% of the plants complied with the 

South African drinking water recommended limits for total coliforms and faecal coliforms at the 

point of treatment, respectively. The Eastern Cape Province produced the lowest drinking water 

quality in terms of both total (28% of the plants) and faecal (34% of the plants) coliforms while the 

Free State produced the best water quality (100% compliance). 

 

Control and monitoring – Generally, 50% of the operators and supervisors interviewed did not 

display the knowledge of the flow-rates at which their plants operated and more than 78% were 

unaware of the chemical doses used or how to correlate the required dose to the flow rate. In terms 

of instrumentation, only 46% of plants surveyed had the instruments to measure turbidity, pH and 

chlorine residual. Ninety-five percent of the plants reported that an external monitoring group 

visited the plants approximately once a month; however most plants complained about a lack of 

feedback. 

 

Non technical (management) aspects – Non technical issues affecting the efficiency of water 

supply by small water treatment plants included: inadequate manpower training, poor maintenance 

practices, poor working conditions, insufficient financial capacity, poor recording, documentation 

and communication of data and information, as well as inadequate community involvement.  

Chapter 3 provides a detailed guideline on the technical issues that need to be taken into 

consideration when selecting a disinfection system.  



10 

 

CHAPTER 3 

TECHNICAL GUIDELINES FOR EFFECTIVE 
IMPLEMENTATION OF DISINFECTION IN SMALL WATER 

TREATMENT PLANTS 

3.1 Introduction 

This chapter provides the reader with a summary of the technical issues that need to be 

considered when implementing disinfection. Issues that are covered include the emphasis on the 

application of an appropriate source and unit process selection as the first step in applying the 

principles of “barriers” to reduce the risk of microbiological failures when disinfecting water. 

Selecting appropriate design parameters is critical in minimising risk. It also covered the practical 

issues involved in selecting disinfectants, the basic chemistry that needs to be taken into 

consideration as well as the advantages and disadvantages of the various types of disinfectants that 

are applicable to small treatment plants. Capital and operating costs of the various options available 

to managers are evaluated. The practical aspects involved in maintaining chlorinators have been 

highlighted. 

  

3.2 Process Selection 

3.2.1 Source Selection 

It is important to apply a multiple barrier approach when 

treating waters for human consumption, the greater the number 

of barriers, the less the likelihood of infection.  

Source protection minimizes the risk of pathogens entering a water treatment plant and selection 

is thus a critical aspect of the design of a waterworks. Typical barriers are sedimentation, filtration 

and disinfection. 

It is important to emphasise 

that the first barrier should 

be source selection and 

protection. 



11 

 

Wells and boreholes can get 

contaminated by users due to poor 

abstraction methods. Users should be 

educated on the use of hygienic methods 

of abstraction such as using clean 

buckets and where possible ensuring 

that the well or spring is protected. A pump should be fitted to a borehole to minimize the 

possibility of contamination.  

In South Africa a large proportion of the 

groundwater sources tend to be contaminated with 

iron, manganese fluoride and nitrate. Removal of 

these contaminants requires sophisticated 

chemical processes that are difficult to operate in 

the rural environment.  

Often this contaminated underground water is the only source available and process engineers have 

no choice but to implement these sophisticated chemical treatment processes.  

Schoeman and Steyn (2002) have recently made considerable progress in the use of membranes 

for the removal of nitrates in rural schemes. This has been made possible by ensuring that a well-

trained technical team is readily available to assist the local community. Selection of the correct 

water treatment system is the first step in ensuring sustainable potable water to small communities. 

These aspects are covered in the following sections. 

3.2.2 Design parameters 

Design engineers often concentrate on getting the maximum flow out of the limited funds 

available for small water treatment plants, resulting in the neglect of the disinfection unit process, 

which can be considered to be the main and final barrier in ensuring safe production of potable 

water. It is necessary to ensure that reservoirs are designed in a modular fashion to ensure ease 

upgrade. In many of the small rural schemes, population statistics and growth rate data are often not 

available. Formerly, the estimation of population density, growth rates and water consumption 

figures for design purposes was poor. However, this has improved markedly over the last five years 

and has resulted in changes to the design standards.  

 

Groundwater would typically be the first choice as 

this requires minimal treatment and in many cases 

only needs to be disinfected. Do keep in mind that 

many South African boreholes contain soluble iron 

and manganese that will require treatment 



12 

 

Ensure Proper Unit Process 

selection by undertaking 

detailed Raw Water quality 

analysis for at least 12 

months before design of the 

plant 

A second parameter that has been improved is the design period for construction. Earlier design 

engineers used the traditional design periods of 20-30 years. These figures resulted in major water 

quality failures in the primary distribution systems due to long retention times. They have been 

downgraded and designs are now undertaken for periods of 5 to 10 years, and structures such as 

reservoirs are designed in a modular fashion to ensure ease of upgrade.  

In rural areas, water is often transported over long distances, firstly by pipeline, frequently 

followed by transport in buckets, drums and vehicles, increasing the possibility of cross 

contamination. 

3.2.3 Unit Process Selection 

In rural schemes of South Africa, surface water is the primary 

source available (86% of the plants surveyed abstracted water 

from surface sources) and this has necessitated the use of 

traditional treatment processes of chemical coagulation, 

flocculation sedimentation, filtration and disinfection. 

During water quality assessment, it is also necessary to ensure that sufficient samples are 

taken for laboratory jar tests to determine optimum pH, coagulant type and dosage rates. If this 

information is not available, the design engineer should investigate whether other water treatment 

plants abstract water from the same river or catchment as this would provide appropriate 

performance data for existing unit processes. 

Primary reasons for failure of disinfection systems in small treatment plants are as follows:  

 Poor design 

 Poor maintenance 

 Lack of appreciation by operators and management of the importance of disinfection 

 Lack of communication between technical officials and political decision makers 

 Lack of training 

 Selection of inappropriate technology 

 Lack of spares 

 Misdirection of funds from water treatment to other areas 

 Lack of water quality information and absence of  water quality monitoring programmes 

 Poor pre-treatment of upstream unit processes. Table 3.1 summarizes the recommended 

design criteria for small water treatment plants.  



13 

 

 

 

 

 

 

 

 

 

 

 

 

Slow sand filters remove Cryptosporidium more effectively than pressure or rapid gravity filters. 

Design problems experienced with pressure filters tend to be the incorrect sizing of the filters due to 

budget constraints. In poorly planned systems, the cost of the treatment plant is often under-

estimated and thus there is a limited budget for project implementation. This results in high 

filtration rates of 20 to 30 m/h, resulting in short filter runs and high energy costs due to the need 

for frequent backwashing. Many pressure filters have inefficient backwashing systems due to poor 

design. This inefficient backwashing system, coupled with the fact that none of the typical pressure 

filters has a combined air/water backwashing system, leads to mudballing with subsequent 

deterioration in filtered water quality. Chemical dosing systems required for pressure filtration are 

frequently oversized resulting in overdosing. The modern trend is to replace conventional ferric 

sulphate and aluminium sulphate salts with polyelectrolytes. These polyelectrolytes are very 

sensitive to dose and minor deviations from the optimum dose will cause a re-stabilization of the 

particles and a failure of the system. In small treatment systems, alum and ferric salts are still the 

preferred choice as they are less sensitive to over or under-dosage.  

TABLE 3.1  

RECOMMENDED DESIGN CRITERIA FOR SMALL WATER 

TREATMENT PLANTS 

Design Parameters Minimum Maximum 

Slow sand filtration rate 0.1 m3/m2.h 0.3 m3/m2.h  

Rapid gravity filtration rate 5 m3/m2.h 7 m3/m2.h  

Pressure filtration rate 5 m3/m2.h 15 m3/m2.h 

Horizontal sedimentation  0.5 m3/m2.h 1 m3/m2.h 

Upflow Sludge Blanket Clarifiers 1 m3/m2.h 2 m3/m2.h 

Do not exceed a filtration rate of 0.3 m3/m2.h for slow sand filters 

Keep pressure filtration to a maximum of 10 m3/m2.h 

Use alum or ferric chloride whenever is possible  

Use slow sand filters whenever possible provided the source water quality 

limits tabulated in Table 3.1 are complied with, 



14 

 

Other typical design problems include the lack of facilities for the measurement of raw water 

flow rate, filtration velocity and headloss development. One of the major advantages of slow sand 

filtration is that there is often no need for chemical dosing.  

3.3 Chlorine Disinfection 

 

Disinfection is the physico-chemical addition of a chemical designed to inactivate 

microorganisms and pathogens that are harmful to human health. There are a wide variety of 

disinfectants available for application in the water industry. This presents a dilemma for water 

works managers and municipal managers in South Africa. This section provides an overview of the 

important considerations when selecting a disinfectant for application in small treatment plants. 

The most common chemical used for disinfection is chlorine and it can be applied in different 

forms, viz, either as a gas, liquid (sodium hypochlorite) or a solid form (calcium hypochlorite either 

as a tablet or a powder)  

3.3.1 Terminology 

Chlorine dose required - The amount of chlorine 

required to satisfy the chlorine demand and also to 

achieve the required chlorine residual.  

 

When chlorine is added to water the following 

reaction takes place: 

 

Chlorine gas Cl2 dissolves in water to form hypochlorous (HOCl) and hydrochloric acid (HCl).  

The actual disinfecting agent is hypochlorous acid which dissociates as below. 

Cl2 + H2O = HOCl +HCl 

Chlorine Dose = Chlorine Demand + Chlorine 

Residual 

CChhlloorriinnee  rreessiidduuaall::  TThhee  aammoouunntt  ooff  cchhlloorriinnee  

rreemmaaiinniinngg  iinn  tthhee  wwaatteerr  aafftteerr  aa mmiinniimmuumm  

ccoonnttaacctt  ppeerriioodd  ooff  uussuuaallllyy  2200  mmiinnuutteess  aafftteerr  tthhee  

ddiissiinnffeeccttiioonn.. 

HOCl H+ + OCl-



15 

 

Hypochlorous acid has excellent microbiocidal properties and penetrates the microorganism’s 

cell walls by disrupting its metabolic activities. The chlorine species in the form of hypochlorous 

acid, HOCl, plus the hypochlorite ion, OCl-, are termed free available chlorine. Chlorine in the form 

of monochloramine (together with other chloramine species) is termed combined available chlorine. 

As indicated in Figure 3.2, the above reaction is highly pH dependent – higher hydrogen (H+) 

ion concentrations will drive the reaction to the left thus increasing the concentration of 

hypochlorous acid.  

 

3.3.2 Techniques of chlorination  

The principal chlorination practices of relevance to small water supplies are:  

Free residual chlorination: where the available residual chlorine (the chlorine in the water after 

a specific period of time) is either in the form of HOCl or OCl-. 

Breakpoint chlorination: In breakpoint chlorination, sufficient chlorine is added to react with 

ammonia and organics in the water leaving a free residual concentration for the protection of the 

distribution system. This ensures that the distribution system is protected against secondary 

contamination (Figure. 3.2).  

Chloramination or combined residual chlorination: Ammonia is deliberately added to the water 

in conjunction with chlorine. This system is practised where there are long distribution systems. 

Table 3.2 summarizes the advantages and disadvantages of chorine disinfection. 

 

Figure 3.1 Chlorine Concentrations as a function of pH (AWWA, 2001) 



16 

 

Figure 3.2.  Breakpoint Chlorination Curves (Source - White, 1999) 

 

TABLE 3.2 

ADVANTAGES AND DISADVANTAGES OF CHLORINE 

Disinfectant Advantages Disadvantages 

Chlorine  Cost effective, well established 

process, effective against a wide 

spectrum of pathogens and can be 

dosed in a number of different forms. 

Flexibility in its application to suit 

various circumstances provides a 

lasting residual that can easily be 

measured in the distribution system 

using very simple apparatus. 

Highly corrosive, limits the 

materials of use. Shipping and 

handling and application thus have to 

be carefully controlled and managed 

on a water works. Forms a number of 

disinfection by-products which can be 

harmful to human health, however its 

advantages far outweigh these 

disadvantages. 

 

3.3.3 Selecting a Suitable Disinfection System 

The following factors must be taken into consideration when choosing a suitable disinfectant: 